TC-1000

Page 1 of 26




TC-1000

Spare Parts List

ITEM

PART CODE

DESCRIPTION

1C-1000-0101

MOTOR COVER

1C-1000-0102

BODY

1C-1000-0104

POWER CABLE

1C-1000-0105

PLATE

TC-53(0-9071

BOLT, M10X 30

o | | | B RS

1C-1000-0108

RELIEF VALVE ASSY.

—_— [ >3 —_— —_— —_— —_— I

—_
[

1C-530-9299

FLAT WASHER, #10

13

1C-1000-0113

AIR REGULATOR ASSY.

14

TC-93(0-9095

BOLT, M10 X 25

16

7C-530-9108

LOCK WASHER, #10

17

7C-980-188

BOLT, M8 X 25

18

7C-960-026

SCREW, M5 X10

Tl - |l |5 | —

TN [PRTCOE[  DESCRPTON | Qv | TEN [PARICODE] DESORPIOV | n
19| TC-530-9163 FLAT WASHER #8 12 33 {TC-1000:0133]  MONITOR HOUSING f
0 |TCH30-9162|  LOCKWASHER, #8 12 34 {TC-1000-0134 MONITOR COVER 1
2 [ TC-530-9164 BOLT M8 X20 g 3 | TC-530-9160 BOLT M6 X 16 3
2 |TC530-9173|  FLATWASHER #12 4 37 {TC-1000-0136 MOUNTING PLATE 1
23 [TC-530:9080 |  LOCK WASHER, #12 4 3% | TC-960-026 SCREW M5 X10 !
25 |TC-1000-0125 MONITOR { 9 {TCT70-T152 SCREW M4 X8 4
26 |TC-1000-0229]  PRESSURE GAUGE { 40 |TC-1000-0140(ELECTRICAL BULKHEAD FITTING| 1
2 |TC-000-0127 COVER PLATE { 4| TC-660-L011 BOLT, M10 X 40 T
29 | TC-530-9011 BOLT M2X30 4 £ | TC530-9299 FLAT WASHER. £10 T
30 | 7C-530-9098 BOLT M6 X 10 2 43 1TCH30-9108|  LOCKWASHER #10 7
32 |TC-1000-0132(ELECTRICAL CABINET BRACKET| 1 44 1TC-1000-0144 CAMERA 1

Page 2 of 26




TC-1000

@ w\u
Spare Parts List
ITEM | PART CODE DESCRIPTION Qry ITEM | PART CODE DESCRIPTION Qry
4 |TC-1000-0204 CONNECTION PLATE 2 23 | Tc-960-071 BOLT, M10 X 80 4
5  |TC-1000-0205| FRONT COVER, CONTROLTOWER | 1 2% |TC-1000-0224 LOCK WASHER . # 14 5
& [TeA000:0206) TOFEOVER, BUNTRUL TUWER 11 25  |1C-1000-0225] CYLINDER CONTROL VALVE 1
T T T T T % roumos] soirwxss 2
9 |TC-1000-0209 INFLATION HOSE 1 27| 105309210 LER P M 2
10 |7C-1000-0210]  MAIN SUPPORT SHAFT 1 28 |TC-1000-0228 LOCKNUT, M3 10
1 | Tc530-9250 FLAT WASHER # 14 2 29 |7C-1000-0229 PRESSURE GAUGE 1
12 TC-1000-0212 BUSHING 1 30 TC-1000-0230 SCREW, M3 X 25 10
13 |TC-1000-0213 BUSHING 1 31 TC-960-026 SCREW, M5 X 10 26
14 TC-1000-0214| BACK COVER, CONTROL TOWER 1 32 TC-1000-0232 RUBBER GROMET 1
15 TC-1000-0215 CYLINDER PIN (UPPER) 1 33 TC-530-9011 BOLT, M12 X 30 4
16 |TC-1000-0216/BOTTOM COVER, CONTROL TOWER| 1 3 | TC-530-9199 FLAT WASHER #5 1
s joman ousemioen [ [ s Toomonl oomsess |
181 |TC-1000-0219] SEAL KIT (BEAD BREAKER CYL.) 2 5 [TCHO90-055 SVITEH PRACRET -
I ey BOLT, M14 X 40 2 37 |T1C-1000-0237 LIMIT SWITCH 2
T e T 2 38 |TC-1000-0238 ELECTRICAL BULKHEAD FITTING| 1
21 TC-1000-0221 SOLENOID 5 39 TC-530-9173 FLAT WASHER, #12 4
22 TC-660-L041 ELBOW FITTING, 6mm X 1/8 10 40  |TC-1000-0240 SOLENOID 2

Page 3 of 26




TC-1000

Spare Parts List

ITEM | PART CODE DESCRIPTION Qry
1 TC-1000-0301{ CONTROL PANEL HOUSING 1
2 |TC-1000-0302 2-WAY JOYSTICK 2
3 |TC-1000-0303| LOCK RELEASE SWITCH 4
4 |TC-1000-0304 KEY ASSEMBLY 1
5 |TC-1000-0305/EMERGENCY STOP SWITCH[ 1
6  [TC-1000-0306 INDICATOR LIGHT 1
7 |TC-1000-0307 FRONT PANEL 1
8  [TC-1000-0308 HINGE 2
9  [TC-1000-0309 LATCH 1
10 TC-960-026 SCREW, M5 X 10 12
11 | TC-1000-0311 HANDLE 1
12 | 7C-1000-0312 PUSH BUTTON 1
14 | TC-530-9199 FLAT WASHER, #5 8
15 TC-960-026 SCREW, M5 X 10 8
16 | TC-1000-0316 4-WAY JOYSTICK 1

Page 4 of 26




TC-1000

Spare Parts List

ITEM | PART CODE DESCRIPTION Qry

5 | TC-1000-0605 PIN 2

6 |TC-770-T-125 BOLT, M6 X 20 2

7 |TC-1000-0607| ELECTRICAL CABINET DOOR 1

8  |TC-1000-0608| ELECTRICAL CABINET BODY 1

9 |TC-1000-0809 INDICATOR LIGHT 1

10 |TC-1000-0610| ELECTRICAL BULKHEADFITTING | 3

11 |TC-1000-0611| ELECTRICAL BULKHEADFITTING | 2

12 | 7C-950-327 SCREW, M5 X 15 3

13 | TC-770-T-411 LOCK WASHER, # 4 5
14 |TC-770-T-152 SCREW, M4 X 8 10

15 | TC-660-9318 FLAT WASHER, #4 3

16 |[TC-1000-0616 SWITCH BRACKET 1
17 |TC-1000-0617 CONNECTION PANEL 37

18 |[TC-1000-0618 RELAY (LARGE) 2

19 [TC-1000-0619 RELAY (SMALL) 2

20 |TC-1000-0620 TRANSFORMER 1

21 |TC-1000-0621 JUNCTION BLOCK 2

22 |TC-770-T-351 SCREW, M4 X 15 2

23 |TC-1000-0623 CLAMP 4

24 |TC-1000-0624 BRACKET 2

25 | TC-1000-0625 MAGNETIC STARTER 1

26 | TC-1000-0626 CIRCUIT BREAKER 1

27 | TC-1000-0627 MOUNT PLATE 1

S 28 |TC-1000-0628 LATCH 1

ITEM | PART CODE| DESCRIPTION Qry ITEM | PART CODE | DESCRIPTION QTy 29 [TC-T70-T-152 SCREW, M4 X 8 2
1 TC-530-9119 |LOCK WASHER, # 6 4 3 TC-960-024 |SCREW, M6 X 10 4 30 [TC-1000-0630 SWITCH ACTUATOR 1
2 TC-530-9271 | FLAT WASHER, # 6 4 4 TC-1000-0604 E-CLIP 2 31 [TC-1000-0631 POWER SWITCH 1
2

Page 5 of 26




Upper helper
assembly

TC-1000

Page 6 of 26




TC-1000

Spare Parts List

PARTCODE|  DESCRPTION | QY | | IEM |PARTCODE|  DESCRIPTION ary TEM | PARTCODE| DESCRIPTION
TC-1000-0401]  UPPER SLIDER | 16 [TC-10000416 BOLT 8 B |Te100004%3 oI
2 |TCA0000402] LOCKINGCYLNDER | 3 20 |TC-1000-0420[ELBOW FITTING, 6mm X 1§ 3 a4 Toroml Kios
4 |TC-1000-0404 GUIDE 8 2| TC509185|  LOCKNUT, M0 4 % TCI00m  SPACER
5 |TC-1000-0405|LOCKING PLATE (LARGE)| 2 2 |TC5092|  LOCKNUT, M8 4 PR SR W ———
6 [TC-1000:0406] LOCKING PLATEBOLT | 4 23 [1C-0000423| SETSCREW,M10X30 | 3 v eanie] . SUPRIE
7 |TC000-0407| LOCKING PLATEBOLT | 4 % | TC530948 NUT, M6 2 5 [ c8s0000 | FUATWISHER #10
8 |TCA0000408]  CONEWASHER 4 %5 [TCH609379|  BOLTMGX 15 2
9 |TCA0000409]  SPRING 4 % |TCH09m| FLATWASHER #6 | 1 2 JTCANGUO] DSKERACRET
10 |TC-1000-0410[LOCKING PLATE (WAL 1 7 [1cs09008]  BoLT MeX10 | 40_|TC-1000-04401 BEAD BREAKER DISK
1 |TCA0000411] DISMOUNT SHAFT | 1 % | 7053099 NUT, W10 3 A |TC-1000-0441 CAP
12 [TC-1000-0412 BRACKET 1 29 |TC-1000-0429|  RUBBER BUMPER 1 42 |TC-1000-0442) SCREW, M6 X 15
13 [TC-1000-0413|  MEASURING TAPE 1 30 |TC-6609379|  BOLT, M6 X15 2 43 ]7C-1000-0443|  BEARING
14 |TC-1000-0414 RIVET 2 Y [TC-1000-0431 SLEEVE ! 4 |TC5309334F|  HOSE, 6mm
15 |TC-1000-0415 NUT B R [TC1000-0432 SPRING 1 45 |TC-1000-0445| T-FITTING, 6mm

Page 7 of 26




TC-1000

Bottom helper
assembly

/-
74

RN 37,49/34/40,/38 36
N 18

32 N 30 _42
\ )._“ \\ _7 26

- 41 27 Page 8 of 26




TC-1000

Spare Parts List

ITEM |PARTCODE|  DESCRIPTION ary ITEM |PARTCODE| DESCRPTION | QIY TEM |PARTCODE| DESCRIPTION | QTY
{ [1C4000090t| LOCKNGCYUNDER | 3 19 |TC-1000-0416 BOLT 3 13 [1c10000431  SLEEVE 1
3 [TC-1000-0420(ELBOW FITTING, 6mm X 18] 3 0 |TCE0948])  NUT MG 2 o100 SPRING |
7 [TC-1000-0507|  BOTTOMSLIDER ! 2 |TC660.9379|  BOLT,MGX 15 2 B TC0005 o 1
8 [TC-1000-0404 GUIDE 8 2 |TC50998|  NUT,MI0 3 AR ) E—— 1
9 [TC-1000-0405] LOCKING PLATE (LARGE) | 2 23 |TC-1000-0423(SET SCREW, M10X 30| 3 7 Trowom  SPAceR 1
10 |TC-1000-0406| LOCKINGPLATEBOLT | 4 24 |TC530.9098|  BOLT,MGX 10 1 P Py ey
M [TC10000407| LOCKINGPLATEBOLT | 4 2% | TC530-9271 | FLATWASHER #6 | 1

2 [TC-1000-0408|  CONEWASHER 4 2%  |TC-10000429| RUBBERBUMPER | 1 9 [TCT0000457)  SNAPRING 1
13 |TC-1000-0409 SPRING 4 27 | TC-660-9379|  BOLT, M6 X 15 2 4| TC-530.9299 |FLAT WASHER, #1001
1 |7C-10000410] LOCKING PLATE (SMALL) | 1 28 [TC10000439| DISKBRACKET | 1 M ]TC-5309022| LOCKNUT.ME | 4
5 [TC-1000-0411|  DISMOUNT SHAFT 1 29 |TC-1000-0440| BEAD BREAKERDISK| 1 42 | TC-530-9185) LOCKNUT.M10 | 4
16 |TC-1000-0412 BRACKET 1 30 |TC-1000-0441 CAP 1 43 |TC-330-9334F)  HOSE, mm 2
7 |TC10000413|  MEASURING TAPE ! 3 [TC-1000-0442] SCREW,M6X15 | 2 44 [1C-1000-0445| T-FITTING, 6mm | 1
8 |TC-1000-0415 NUT 9 2 (7010000443  BEARING 2 45 |TC-1000-0414]  RIVET 2

Page 9 of 26




TC-1000

8 ;/“‘\
27
28 :
N
6/ =
25.
11
i A 12 17 16 18
14 (S A Sy Vv
O L= 9 .22

@

Spare Parts List

ITEM | PART CODE DESCRIPTION QTyY
1 TC-1000-0701| TRANSMISSION ASSEMBLY 1
2 [TC-1000-0702 MOTOR MOUNT 1
3 [TC-1000-0703 UPPER HOUSING 1
4  |TC-1000-0704| THREADED ROD ASSEMBLY| 1
5  [TC-1000-0705 COUNTER PULLEY 1
6  |TC-1000-0706 POSITIONING PIN 1
7 |[TC-1000-0707 SPACER 1
8  |TC-1000-0708] PROTECTIVE COVER 1
9  [TC-1000-0709 SUPPORT SHAFT 1
10 |TC-1000-0710 BASE 1
11 |TC-1000-0711 LOWER HOUSING 1
12 |TC-1000-0712] MOTOR MOUNT BUSHING 4
13 |TC-1000-0713 MOTOR 1
14 |TC-1000-0714 BELT 1
15 | TC-1000-0715 SHEAR KEY 1
16 | TC-530-9249 FLAT WASHER, # 8 8
17 | TC-660-9308 BOLT, M8 X 40 4
18 | TC-530-9297 NUT, M8 4
19 |TC-1000-0719 SET SCREW 1
22 |TC-1000-0722 SNAP RING 2
23 | TC-530-9098 BOLT, M6 X 10 1
24 | TC-530-9271 FLAT WASHER, # 6 1
25 TC-980-188 BOLT, M8 X 25 6
27 |TC-1000-0727 PIN 1
28 |TC-1000-0728| SET SCREW, M10 X 10 2

Page 10 of 26




TC-1000

Page 11 of

Spare Parts List
ITEM PART CODE DESCRIPTION Qry

1 TC-1000-0801| TRANSMISSION BRACKET 1
2 TC-770-T-125 BOLT, M6 X 20 12
3 TC-1000-0803 REAR COVER 1
4 TC-1000-0804 GASKET 2
5 TC-1000-0805 BEARING 2
6 TC-1000-0806 WORM GEAR 1
7 TC-1000-0807 SHEAR KEY 1
8 TC-1000-0808| WORM GEAR HOUSING 1
9 TC-1000-0809 DRIVE GEAR 1
10 TC-1000-0810 NUT 1
11 TC-1000-0811 SET SCREW 2
12 TC-530-9317 BOLT, M8 X 20 9
13 TC-530-9318 FLAT WASHER, #8 1
14 TC-1000-0814 DRIVE PULLEY 1
15 TC-1000-0815 FRONT COVER 1
16 TC-1000-0816 SPACER 1
17 TC-1000-0817 OIL PLUG 1
18 TC-1000-0818 GREASE ZERK 2
19 TC-1000-0819| ADJUSTMENT WASHER 1
20 TC-1000-0820 CAP 1
21 TC-1000-0821 BEARING 2
22 TC-1000-0822 MAIN SHAFT 1
23 TC-1000-0823 SNAP RING 1
24 TC-1000-0824 SHEAR KEY 1
25 TC-1000-0825 O-RING 1
26 TC-1000-0826 SHEAR KEY 1

2

6




18/

14

12 11
10

13

TC-1000

16/ & N
17 6 2
WX
&, N !
_ NPt
3

Spare Parts List

ITEM | PART CODE DESCRIPTION Qry
1 TC-1000-0901 TOOL TRAY 1
2 TC-530-9267 NUT, M5 2
3 TC-1000-0903 PEDAL HOUSING 1
4 TC-1000-0904| LUBE BUCKET BRACKET 1
5 TC-1000-0905 BOLT, M5 X 20 2
6 TC-530-9199 |  FLAT WASHER, #5 2
T TC-1000-0907( PEDAL ASSEMBLY 1
8 TC-530-9298 NUT, M10 2
9 TC-530-9296 NUT, M6 4
10 TC-660-9302 PROTECTIVE ROD 2
11 TC-960-042 BOLT, M8 X 15 3
12 TC-530-9163 | FLAT WASHER, #8 3
13 TC-1000-0913 PEDAL COVER 1
14 TC-1000-0914 HANDLE 2
15 TC-530-9098 BOLT, M6 X 10 4
16 TC-530-9071 BOLT, M10 X 30 2
17 TC-530-9198 | LOCKWASHER, #5 2
18 TC-1000-0918{ THREADED ROD HOLDER 1
19 TC-530-9297 NUT, M8 3

Page 12 of 26




Spare Parts List

N
N \\\\

ITEM | PART CODE DESCRIPTION QTY
1 TC-1000-1101 CYLINDER MOUNT 1
2 TC-1000-1102 MOUNTING BRACKET 1
3 TC-1000-1103 BASE MOUNT 1
4 TC-1000-1104 GUIDE COLUMN (RH) 1
5 TC-1000-1105 SPACER 2
6 TC-1000-1106 SPACER 2
7 TC-1000-1107 SNAP RING 8
8 TC-1000-1108 CHAIN BLOCK 1
9 TC-1000-1109] SHAFT, ASSIST WHEEL (LONG) 7
10 TC-1000-1110{ SHAFT, ASSIST WHEEL (SHORT) 3
11 TC-1000-1111 SLEEVE 2
12 TC-1000-1112 COVER 24
13 TC-1000-1113 CONNECTION BLOCK 1
14 TC-1000-1114 ADJUSTABLE SHAFT 2
15 TC-1000-1115 ASSIST WHEEL (LARGE) 2
16 TC-1000-1116 SHAFT MOUNT 2
17 TC-1000-1117 SHAFT INSERT 2
18 TC-1000-1118 ASSIST WHEEL (SMALL) 17
19 TC-1000-1119 CYLINDER PIN 1
20 TC-1000-1120 GUIDE COLUMN (LH) 1
21 TC-1000-1121 PIN 1

\\\\\ //(//./ }/
S d R
ITEM | PART CODE DESCRIPTION QTY
22 TC-1000-1122 SHAFT 2
23 TC-1000-1123 SCREW, M6 X 15 6
24 TC-1000-1124 SNAP RING 23
25 TC-660-L010 LOCKNUT, M12 2
26 TC-400M-1102 BOLT, M12 X 70 2
27 TC-530-9011 BOLT, M12 X 30 2
28 TC-1000-1128 CLEVIS PIN 1
29 TC-660-9318 FLAT WASHER, # 4 1
30 TC-660-L024 BOLT, M12 X 40 1
31 TC-1000-1131 FLAT WASHER, # 12 33
32 TC-1000-1132 COTTER PIN 1
33 TC-1000-1133 PIN 1
34 TC-1000-1134 PIN 1
35 TC-1000-1135 SET SCREW 1
36 TC-1000-1136 SNAP RING 4
37 TC-1000-1137 LIFTING CYLINDER 1
38 TC-1000-1138|MOUNT, LIFTING BRACKET] 1
39 TC-1000-1139 LIFTING BRACKET 1
40 TC-1000-1140 ROLL PIN 2
41 TC-1000-1141 CHAIN 1

Page 13 of 26




2 <

17

TC-1000

10

Spare Parts List

ITEM | PART CODE DESCRIPTION Qry
1| TC-1000-1201 HEIM END 1
2 | 7C-1000-1202 | SEALKIT (LIFTING CYLINDER) | 1
3 [TC-1000-1203 SNAPRING 1
6 | 1C-1000-1206 FLAT WASHER 1
§ | TC-1000-1208 | CYLINDER CAP, (MOUNT END)| 1
10 | TC-1000-1210{ CYLINDER CAP, (RODEND) 1
17 [TC-1000-1217| ELBOW FITTING, 6mm X 1/8 2

Page 14 of 26




TC-1000

Spare Parts List

=1
rm
=

PART CODE

DESCRIPTION

=
—
—_

TC-1000-2001

SEALKIT, (ASSIST ARM CYL)

1C-1000-2012

CYLINDER CAP, (MOUNT END)

1C-1000-2013

ELBOW FITTING, 6mm X 1/8

TC-1000-2014

CYLINDER CAP, (ROD END)

Page 15 of 26




TC-1000

“/
|
7 ., |
3
Spare Parts List
ITEM PART CODE |[DESCRIPTION QTyY ITEM PART CODE | DESCRIPTION QTY

1 TC-1000-1321 WASHER 1 4 TC-1000-1324| VALVE BODY 1
2 TC-1000-1322] PLUNGER 1 5 TC-1000-1325] SNAP RING 1
3 TC-1000-1323 SPRING 1 6 TC-1000-1326 0O-RING 1

1
0
-
ITEM | PART CODE DESCRIPTION Qry
7 [TC-1000-1327 0-RING 1
8  |TC-1000-1328/ELBOW FITTING, 6mm X 1/8 1
Page 16 of 26




13

TC-1000

14
12y -
7 ;

/8
\_//
. b
.
2
v 3
) L
6

Spare Parts List

ITEM | PART CODE DESCRIPTION QrY
2 TC-1000-1402 T-FITTING 1
3 TC-1000-1403 COUPLER 1
4 TC-1000-1404 |ELBOW FITTING, 4mm X 1/8 1
5 TC-1000-1405 T-FITTING 2
6 TC-1000-1406|  STRAIGHT FITTING 3
7 TC-1000-1407 T-FITTING 1
8 TC-1000-1408 T-FITTING 1
12 |TC-1000-1412|AIR REGULATOR BRACKET 1
13 |TC-1000-1413 COUPLER 4
14 TC-660-9319 BOLT, M4 X 10 2

Page 17 of 26




TC-1000

e, Ll
1 ==t -3
/ 9 O \12
g ~
, .5
7 Spare Parts List
_/ ITEM | PARTCODE|  DESCRIPTION ary
o (Y 1 [TC-1000-1501]  HANDLE VALVE 2
g 2 |TC-1000-1502 COUPLER 1
e 6 3 |TC-1000-1503|  CHECK VALVE 1
4 |TC-1000-1504]  CONNECTOR 1
5 |TC-1000-1505| BEAD BLASTERHOSE | 1
6 |TC-1000-1506 CLAMP 2
) Z - 7 | TC-660-L048 |  BOLT,M5X10 4
} 8 |TC-1000-1508| BEAD BLASTERBASE | 1
2\ 9 |TC-1000-1509|BEAD BLASTER NOZZLE| 1
_ 10| TC-530-9125|  BOLT,M5X 16 4
10 11 |TC-1000-1511| BEAD BLASTERVALVE | 1
12 |TC-1000-1512 COUPLER 1

Page 18 of 26




Spare Parts List

ITEM | PART CODE DESCRIPTION Qry
1 TC-1000-1311 ONE-WAY VALVE 1
2 TC-1000-1312 T-FITTING 1
3 TC-1000-1313[ STRAIGHT FITTING, 8mm X 1/4 1
4 TC-1000-1314 POP-OFF VALVE 1

Page 19 of 26

TC-1000




TC-1000

33 343536

<

s \\

: P \ ARET R
@ L 162147
2904 T AR 40

~ SR g ' s 3 i

11

AN
&

Page 20 of 26




TC-1000

Spare Parts List

ITEM | PART CODE DESCRIPTION Qry | | [TEM | PARTCODE DESCRIPTION QY | | [TEM |PARTCODE| DESCRIPTION Qry
1 {TC-1000-1001 PEDAL BRACKET 1 19 | TC-530-9190 CAM 1 37 | TC-660-9308 |  BOLT, M8 X 40 1
2| TC-530-9286 BOLT, M6 X 25 4 20 | TC-530-9191 CAM BRACKET 1 38 | TC-660-9345 SPACER 4
3 | TC-530-9142 FLAT WASHER, #6 10 21 | TC-530-9119 LOCK WASHER, #6 b 39 | 7C-530-9176 |  LOCKNUT, M8 5
4 | TC-530:9119 LOCK WASHER, #6 6 2 | 1C-530-9182 BOLT, M6 X 25 2 40  |TC-1000-1040|  SNAPRING 2
5 | TC-530-9248 NUT, M6 6 23 | TC-530-9192 | SELF TAPPING SCREW, S3X10| 2 41 | TC-530-9173 | FLAT WASHER #12| 2
6 | TC-530-9274|  2HOLE VALVEBODY 2 24 | TC-950-338 LEAF FORK SPRING 1 42 |TC-1000-1042 SHAFT 1
7| TC-530-9206 0-RING, 9 X 4 12 25 | 7C-530-9178 LINKAGE ROD 1 43 | TC-530-9110 | BOLT, M8 X 55 1
§ | TC-530-9206 DISTANCE RING 10 26 | TC-530-9163 FLAT WASHER, #8 1 44 | TC-950-304 | TORSION SPRING 1
9 [TC-1000-1009 SPOOL 2 21| TC-530-9201 SWITCH COVER 1 45 | TC-950-312 | SPRING BRACKET 1
10 |TC-1000-1010 SILENCER 2 28 | TC-530-9200|  DIRECTIONAL SWITCH [ 46 | TC-530-9119 | LOCK WASHER, #6 8
11 [ TC-530-9202 | STRAIGHT FITTING, 6mm X1/8| 4 29 | TC-950-330 SWITCH BRACKET 1 47 | TC-530-0248 NUT, M6 8
12| TC-530-9245 | STRAIGHT FITTING, Smm X1/8 | 1 30 | TC-950-327 SCREW, M5 X 15 4 48 | TC-530-9297 NUT, M8 2
13 | TC-530-9278 PLUG 3 31 | TC-950-313 |  CONNECTIONRODPIN 1 49 | TC-660-9367 PEDAL 1
14| TC-530-9299 FLAT WASHER, #10 1 32| TC-950-308 CONNECTIONROD 1 50 | TC-530-9288 | PRIMARY PEDAL 2
15 | 7C-530-9282 ROLLPIN 1 33 | TC-530-H193 SWITCH ARM [ 51 71C-950-319 SPRING 2
16 | TC-660-9379 BOLT, M6 X 15 § 3 | TC-530-91%4 FLAT WASHER, #3 [ 53 | TC-950-318 CLEVIS 2
17 | TC-660-9380 SCREW, M6 X 25 [ 3 | TC-630-91% LOCK WASHER, #3 [ 55  |TC-1000-1055]  REGULATOR 1
18 | TC-950-335 CAM PLATE 1 36 | 7C-530-919% SCREW, M3 X 10 1 5 | TC-530-9182| BOLT, M6 X 25 2

Page 21 of 26




TC-1000

Page 22 of 26




TC-1000

Spare Parts List

| ITEM | PARTCODE DESCRIPTION ary ITEM | PART CODE DESCRIPTION ary ITEM | PART CODE DESCRIPTION ary
t | 10004701 SUPPORT SHAFT o (e SIENCERMETAY | 2 | | 4@ |TcAodm LOCK WASHER 1
2 | TC-1000-1702 COVER 1 7| TC530-9204 SILENCER (PLASTIC) 4 43 | 7C-1000-1743 SNAPRING b
3| TC-1000-1703 GUIDE RAIL 2 2 | 71C1000-1722 ACCUMULATOR { 4 | TC-1000-1744 SET SCREW 2
4 | TC-1000-1704 RUB BLOCK 4 201 [TC1000-1722.1 SEAL KIT. ACCUMULATOR { 45 | TC-660-L048 BOLT, M5 X 10 b
5 | TCA000-1705 REAR COVER 1 B0 COUPLER | a7 |TC1000-1747 PN 2
6| TC-A000-1706 SPACER 2 2% | TCA000-4724 CONTROL VALVE 1 4| TCH09817 BOLT, M8 X 20 :
T { TCANGT SUIDER MSERT ] %5 [ TC-1000-4725 | VALVE, DISMOUNT HEAD (U-DOWN) | 1 50| TC-1000230 SCREW, M3X 25 2
§ 1 TCH0HD GELREERTR 1 % |TCA00726]  ELBOWFITTNG, 6mmX 18 3 51| TCAQH75t SCREW, M4 X35 4
I LI L L 7 |TCA00477|  EBOWFTTNGSnmX18 | 4 54| TCAO00045 NUT 6
| il ! 28 [TCA000-1728]  STRAIGHT FITTING, 8mm X 118 2 55 | TC-1000-0418 BOLT 2
e 7 7~ | A W L T
0| 71000730 T-FITTING, 8mm- 6mm f 5 | TCA00-1757 | HORIZONTAL DISMOUNT CYLINDER | 1
24 | TC-1000-1712-1| DISMOUNT HEAD INSERT (BOTTOM)| 1
Py Frym——— p— 2 3| TC000-4731 T-FITTING, 6mm - 4rmm 1 574 [TC-1000.1757.ISEAL KIT, HORIZONTAL DISMOUNT CYL| 1
123 |TC000-17123|  DISMOUNT HEAD INSERT (TOP) | 1 2| TCAMHT2 THITING, o ! % |TCOTE lil 1
R SRR 1 33| TC1000-4733| COMPRESSION ELBOW FITTING, 8mm | 1 5| TC-A000-1759 | CYLINDER, DISMOUNT HEAD (SWIVEL)| 1
1] T CYLINDER MOUNT 1 3% | TC-1000-1734 | COMPRESSION ELBOW FITTING, 8mm | 1 60 | TC-1000-1760 CYLINDER BRACKET 1
15 | 7C1000-1715 PLASTIC DISMOUNT HEAD 1 3 | TC-1000-1735 | COMPRESSION ELBOW FITTING, 10mm| 2 62 | TC-530-9317 BOLT, M8 X 20 4
16 | TC-1000-4716 CYLINDER PIN 9 3% | TC-960-0r1 BOLT, M10 X 80 4 63 | TC-1000-1763 DISMOUNT SHAFT 1
{7 | TC-1000-4717 | VERTICAL DISMOUNT CYLINDER | 1 37| TCA000-1737 RIVET 4 64| TC-1000-1764 ROTATION SHAFT 1
171 | TC-1000-4717.1 | SEAL KIT, VERTICAL DISMOUNT CYL.| 1 38 | TC5309173 FLAT WASHER, #12 4 65 | TC-1000-1765 COVER 1
8 | TC-1000-1718 | VALVE, DISMOUNT HEAD (SWIVEL) | 1 3| 705309011 BOLT, M12X 30 4 6 | TC-1000-1766 0-RING 1
19 | TCA000-1719 | VALVE, DISMOUNT HEAD (N-OUT) | 1 4| TCA000-1741 NUT 3 67 | TCA000-1767 SPACER 2
2

Page 23 of 26




TC-1000

Spare Parts List

ITEM

PART CODE

TC-1000-1801

SEALKIT (SWIVEL CYLINDER)

TC-1000-1806

CYLINDER CAP, (ROD END)

TC-1000-1808

CYLINDER CAP, (MOUNT END)

e oo I | —

TC-1000-1809

DESCRIPTION ary
1
1
1
.

ELBOW FITTING, 6mm X 1/8

Page 24 of 26




an

oy =]

9 1011
i/ 8
/__
o J“\
05! | o2
.*ﬁ:\\._zg
27

TC-1000

Spare Parts List

ITEM | PART CODE DESCRIPTION QTy
1 TC-1000-1901] SWING ARM BRACKET 1
2 TC-1000-1902 SWING ARM 1
3 TC-1000-1903 SUPPORT ARM 1
4 TC-1000-1904 SHAFT 1
5 TC-1000-1905 SHAFT 1
6 TC-1000-1906| CYLINDER, ASSIST ARM 1
7 TC-1000-1907 LOCKNUT, M8 4
8 TC-1000-1908 COVER 1
9 TC-1000-1909 SCREW, M5 X 10 4
10 TC-1000-1910 LOCK WASHER, #5 4
11 TC-1000-1911 FLAT WASHER, # 5 4
12 TC-1000-1912 CONNECTING ROD 1
13 TC-1000-1913| BEAD BREAKER SHOE 1
14 TC-660-L005 LOCK WASHER, # 8 1
15 TC-660-L006 FLAT WASHER, # 8 1
16 TC-660-L071 BOLT, M8 X 20 1
17 TC-1000-1917 COLLAR 11
18 TC-1000-1918 ADJUSTMENT PIN 1
19 TC-1000-1919 ROLL PIN 1

20 TC-1000-1920 BOLT, M10 X 110 1
21 TC-530-9056 FLAT WASHER, # 10 2
22 TC-530-9185 LOCKNUT, M10 1
23 TC-660-L075 VALVE COVER 1
24 TC-1000-1924 CONTROL VALVE 1
25 TC-1000-1925| ELBOW FITTING, 6mm X 1/8 3
26 TC-1000-1926 SILENCER 2
27 TC-660-L076 BOLT, M4 X 30 3

Page 25 of 26




TC-1000

6
5
4

B 3
% » ' _ 13

23
‘..'x\;:,

29

Spare Parts List

ITEM | PART CODE DESCRIPTION Qry
1 TC-1000-2101 SPEEDNUT 1
2 TC-1000-2102 THREADED ROD 1
3 TC-1000-2103 PLASTIC CONE (SMALL) 1
4 TC-1000-2104 SNAP RING 1
5 TC-1000-2105 PLASTIC CONE (LARGE) 1
6 TC-1000-2106 CONE (SMALL) 1
7 TC-1000-2107 CONE (LARGE) 1
8 TC-1000-2108 DISK 1
9 TC-1000-2109 CONE COVER (SMALL) 1
10 TC-1000-2110 CONE COVER (LARGE) 1
11 TC-1000-2111 HANDLE 1
12 TC-1000-2112 ADAPTER 1
13 TC-1000-2113 SET SCREW 3
14 TC-1000-2114 SPRING 1
15 TC-1000-2115 SMALL PIN 1
16 TC-1000-2116 COVER 1
17 TC-1000-2117 0-RING 1
18 TC-1000-2118 SET SCREW 1
19 TC-1000-2119 NUT, M5 1

20 TC-1000-2120 LARGE PIN 1
21 TC-1000-2121 PIN SHAFT 1
22 TC-1000-2122 CONNECTING BRACKET 1
23 TC-1000-2123 TIRE BAR 1
24 TC-530-9145 LUBE BUCKET 1
25 TC-1000-2125] MOUNTING CLAMP (OPTIONAL) 1
26 TC-1000-2126 MOUNTING CLAMP 1
27 TC-1000-2127 BEAD BREAKER DISK 1
28 TC-1000-2128 STAR ADAPTER 1
29 TC-770-T-334 BRUSH 1

Page 26 of 26




